Waste Treatment and Disposal Methods
for the

Pharmaceutical Industry

- NATIONAL FIELD INVESTIGATIONS CENTER-DENVER

DENVER, COLORADO

" N
TR

g 0 ST,
/ : 0‘;\‘E 4’6:5\

,‘\ﬂoumNg
AGENC!

3

/A
&
1 oS

PREEBRUARART 19729



ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF ENFORCEMENT

WASTE TREATMENT AND DISPOSAL METHODS
FOR THE
PHARMACEUTICAL INDUSTRY

by
E. J. Struzeski, Jr.

National Field Investigations Center
Denver, Colorado

March 1975



CONTENTS

I. INTRODUCTION . . . « & v ¢ v v v v v o o e e e e e e 1
II.  SUMMARY. . . . . & i v e e e v e o e e o e e e e e e 5
III. INDUSTRY CATEGORIZATION . . . . . . . + ¢« v « ¢ « « & 13
STANDARD INDUSTRIAL CLASSIFICATION . . . . . . . . . . 13
KLINE GUIDE . . . . v & v v v v e e v e e e e e o o 14
[...]
wastes, strong consideration was given to segregation and separate
treatment of the Sector 8 flows. Sulfonilic acid was thought to be the
only organic in Sector 8 wastes, and later recovery of acid was deemed
possible. Treatability studies were conducted on Sector 8 waste and
subsequently on the combined wastes from all other sectors. Presumably
because the factory had not yet opened, simulated rather than real
wastewater feed was used in all the treatability investigations.

Neutralization of Sector 8 waste was attempted using a 10 percent
1ime slurry, but sludge settling and separation were poor and there was
only minimal removal of BOD, COD and sulfonilic acid. Neutralization
and chemical coagulation of wastes from the remaining sectors likewise
did not produce significant removals.

Total process waste exclusive of Sector 8 flows was diluted to give
1 and 2 percent waste solutions, which were treated with unacclimated
activated sludge for 23 hr. Maximum reductions in BOD and COD were
respectively 40 and 32 percent, decreasing on subsequent days and indi-
cating progressive sludge inactivity. This same waste diluted to 0.5 to
8.0 percent (percent volume/volume) was then subjected to acclimated
activated sludge, with aeration periods of 23 hr followed by 1 hr of
settling. The waste feed concentration could not exceed 7 percent in order
to guarantee an effluent containing less than 50 mg/1 BOD, and a COD of
250 to 280 mg/1.

With an acclimated sludge and a constant influent BOD of about
1,000 mg/1, the relation between aeration period and MLSS levels vs BOD
removal efficiencies at various F/M ratios was developed. Rates of
sludge synthesis and settling characteristics were also determined.
These results show at a BOD/MLVSS ratio of 0.29 or less, the efficiency
of BOD removal approximates 90 percent with an aeration period of 8 hr
giving a final effluent BOD of about 100 mg/1. The amount of organic
matter in the excess sludges was 87 to 93 percent, and sludge settleability
was very good yielding final effluent TSS levels of 30 to 40 mg/1 after
20 min. Because of phosphorous deficiency, all of the above wastes were
supplemented with dipotassium hydrogen phosphate.

From the laboratory studies, the drug wastewaters are judged amenable
to activated sludge treatment but required an absolute minimum of 14
times dilution for efficient o§ganic removals. Information supplied by
the factory shows that 2,000 m3 (0.5 mgd) of domestic sewage containing
100 mg/1 BOD, and some 4,000 m” (1.0 mgd) of spent condenser wastewater
wéth a BOD about 50 mg/1 would be available for diluting the 300 to 350
m~/day (0.07-0.09 mgd? of process wastes exclusive of Sector 8 flows.
Consequently domestic sewage and spent condenser waters were proposed to
be used for the dilution of process wastes within biological treatment.
This would provide dilution ratios from 17 to 20:1. Process wastes
exclusive of Sector 8 flows plus sanitary sewage and condenser waters
will be treated via a two-stage high-rate trickling filter recently
installed by the factory. This will be followed by an oxidation pond,



93

and the effluent will then pass to the plant sewer. Sector 8 wastes
will receive only lime neutralization and sand filtration before finally
discharging to the same sewers (54).

Hoffman-LaRoche, Inc. Belvidere, New Jersey

Information on the Hoffman-LaRoche bulk pharmaceutical manufac-
turing installation at Belvidere, New Jersey was obtained during an
NFIC-D visit made on June 29, 1972, and from continuing correspondence
regarding the NPDES permit between the Company and EPA, Region II, New
York, N.Y. (119). The Belvidere, New Jersey facility initiated opera-
tions in 1969 and by June 1972, the plant had approximately 350 employees.
Considerable production expansion was experienced during 1972 and 1973,
and the Company reported 738 employees in September 1973.

Process Description. In 1972, the Belvidere installation was
divided into three process divisions: 1) the Dry Powders Plant; 2) the
Sulfa Drugs Plant: and 3) the Vitamin C Complex. Dozens of products are
manufactured in the Vitamin Powders plant. A number of chemical inter-
mediates were also included in the above production. Vitamin C manu-
facturing did not fully come online until late 1972-early 1973. The
Company uses at least 80 different raw materials including lead, mercury,
palladium and nickel.

According to the 1973 NPDES permit application, vitamin powders are
produced by spray drying, spray chilling, and a spray tower process
followed by blending operations, yielding 2,040 kg (4,500 1b) daily.

The vitamin products require gelatin, vegetable gum, starches, edible
waxes and other materials or coatings, covering, and fillers. Since
Belvidere directly manufactures both vitamin C and riboflavin, it is
assumed that these and other vitamins are converted into vitamin powders
and mixes at this same location.

The plant manufactures about 541 kg/day (1,200 1b/day) of hard-
shell gelatin capsules. Sulfa drugs consisting of sulfamethoxazole and
sulfadimethoxine amount to an average production of 2,490 kg (5,500
1b/day). The sulfa drugs plant is said to present special problems in
waste treatment and likely the source of much of the mixed waste salts
undergoing special recovery and disposal at Belvidere. Within sulfa
manufacturing, at least two inorganic waste streams, spent carbon and
filter aid, are separately collected and taken to off-site disposal.

The Riboflavin Manufacturing Process, involving organic synthesis
operations, was expected to begin during 1974. The Vitamin C or Ascorbic
Acid Manufacturing Process consists of oxidizing glucose to sorbitol,
then to sorbose by a fermentation step, through diacetone, and eventually
to vitamin C, mostly by organic synthesis procedures. Production of
vitamin C in September 1973 was given as 27.2 metric tons (30 tons) per
day. Aromatics Manufacturing appears to be producing minor amounts of
undesignated complex aromatic organics. Sodium sulfate is a principal
product originating from the unique Sodium Sulfate Recovery complex,
involving a fluidized bed process and drying of the salt. Various waste
streams including selected streams from Sulfa Drug manufacturing are



94

directed to this salt recovery complex. Incoming feed must be carefully
controlled to minimize chlorides into the recovery process. The byprgduct
manufacturing rate was 72.6 metric tons (80 tons)/day sodium sulfate in
1972. Very large amounts of water are evaporated in these operations.
Sodium sulfate is said to be marketed for use in pulp and paper manufac-
turing and detergent chemical manufacturing.

Approval and Startup of Belvidere Plant. Consent was given by the
State of New Jersey on July 23, 1968, followed by concurrence of the
Delaware Rier Basin Commission (DRBC) in Sept. 1968 for industrial waste
treatment facilities at Hoffman-LaRoche, Belvidere, N.J. Besides sulfa
drugs and vitamin C manufacturing, the establishment was said to include
an animal testing farm for basic research, although the latter function
probably was not constructed. The proposed treatment facilities were to
provide screening, waste equalization and pH adjustment, chemical floc-
culation and settling, activated sludge aeration with final settling,
follqwed bg holding lagoons and chlorination. The design flow was cited
as 3,780 m°/day (1.0 mgd). Excess biological sludges were to be lagooned
and dried in open beds, but only as a temporary measure. A fish aquarium
tank was to be installed in the plant laboratory and would receive
treated effluent continuously as a monitor on toxicity.

The initial flows of sanitary sewage and industrial waste were not
expected to exceed an average of 150 m”/day (40,000 gpd) with a maximum
BOD for the raw wastes of 185 mg/1. This loading was equal to only 28
kg (62 1b) BOD/gay. Under full operation, the raw wastes at the design
flow of 3,780 m”/day (1 mgd) were expected to have a BOD of 1,900 mg/1
and a TSS of 1,000 mg/1. These values are equivalent to daily loadings
of 7,190 kg (15,860 1b) BOD/day and 3,790 kg (8,350 1b) TSS/day. The
treatment plant design approved by the Delaware River Basin Commission
specified effluent loadings of 50 mg/1 BOD = 190 kg (417 1b)/day BOD and
20 mg/1 TSS = 76 kg (168 1b)/day TSS. The design conditions provided
for BOD removals of 97.4 percent and TSS reductions of 98.0 percent.

InJune 1972, the Company reported a waste flow averaging about
1,020 m~/day (0.27 mgd) and containing a raw wasteload of about 5,440 kg
(12,000 1b) BOD/day. Startup of the vitamin C complex was anticipated
during the latter half of 1972 at which time the raw wasteload was
expected to reach to 13,600 kg (30,000 1b) BOD/day. These Company
figures are noted as being much higher than design estimates previously
given to the State and the DRBC in 1968. By Sept. 1973, the Company on
1§s revised permit application increased its flow estima§e to 6,100
m“/day (1.6 mgd) together with a maximum flow of 7,950 m°/day (2.1 mgd).
This compares to the design flow estimate of 1.0 mgd given in 1968.

The treatment works were a multifunction system. As of June 1972,
total construction expenditures were estimated at about $2.6 million.
The Company in 1970 had estimated that full system costs for abatement
of water, air and solids waste pollution would éventually approximate
$4.0 million. Waste streams include industrial and sanitary flows,

water treatment plant sludges, regenerants, and various blowdowns all
directed to treatment.



95

Raw wastes enteged the treatment plant through a barminuter and bar
screens igto a 284 m” (75,000 gal) preclarifier which was integral with
a 2,780 m” (1 million gal) equalization basin. Very little solids
accumulation was noted in these first two holding basins. The equal-
ization basin is equipped with two turbine type surface aerators, oper-
ating at 25 hp each. Full load on each aerator is 100 hp. No chemicals
are added to this side of the treatment plant. The TSS in the equalizing
basin were only about 200 mg/1, but waste loads during this period were
only about one-fourth of full normal loads. The equalized wastewaters
passed through a parshall flume, received pH adjustment, and entered a
17 m §55 ft) diameter x 3 m (10 ft) deep flocculator-clarifier with a
673 m” (178,000 gal) capacity. This chamber was not in full use during
June 1972. The wastewaters then proceeded to an aeration basin 6 m
(20 ft) deep by 36.6 m (120 ft) long by 12 m (40 ft) wide. The aeration
basin had common wall construction with a second basin of similar size
being used asqan aerobic sludge digestion tank. A 7.6 m (25 ft) diameter
tank of 135 m” (35,700 gal) capacity was available as a sludge thickener
but was not in use. Aeration basin effluents were routed to a secondary
clarifier which was identical in size to the flocculator-clarifier
previously gescribed. Secondary clarifier effluents were passed through
two 3,780 m” (1 million gal) shallow oxidation ponds (no artificial
aeration), then chlorinated before final discharge to the Delaware
River. Excess biological sludges were being taken to experimental
sludge drying beds with the dried sludge cake believed to be ultimately
carted away to landfill.

Testing was conducted for BOD, COD, TOC, pH, conductivity, dis-
solved oxygen, color, chlorides and temperature. The live continuous
flow-through bioassay aquaria used fathead minnows as the test species.
Three aquaria were used, one serving as the control (also holding extra
fish), the second containing only Delaware River water with fish, and
the third stocked with test fish containing treated effluents diluted
200-fold with Delaware River water.

By Sept. 1973, the Company declared it was no longer possible to
consistenty attain the effluent design loads of 1968. The permit appli-
cation of Sept. 14, 1973 lists treated average discharge loads for the
single outfall 001 as follows:

Component Load
(kg/day) (Tb/day)

BOD 260 574
TSS 435 960
coD 1,324 2,920
TDS 17,900 39,500
NH,, N 5 n
PO;, P 10 23
Tof 422 930
Sulfates 454 1,000
Chlorides 998 2,200

Aluminum 0.3 0.6



9

Component Load
(kg/day) (Tb/day)

Iron 0.5 1.2
Lead 0

Nickel 0
Sodium 1,84

Zinc 2

0i1/Grease
Phenolics

Fecal Coliforms -- 5/100 ml

Current raw wasteloads were not available. Nevertheless, minimum
reductions can be calculated using raw waste values of 7.2 kkg (15,860
1b)/day BOD and 3.8 kkg (8,350 1b?/day TSS given as design conditions in
1968, and a BOD raw waste loading of about 13.6 kkg (30,000 1b)/day
reported for the end of 1972. The BOD removals, based respectively on
7.2 kkg (15,860 1b)/day and 13.6 kkg (30,000 1b)/day raw loads, are 96.4
percent to 98.1 percent. The TSS removal, based on 3.8 kkg (8,350
1b)/day, is 88.5 percent.

The above calculations are thought to represent minimum waste
reductions, and therefore typical removals through the treatment systems
are presumed to be about 97.5 percent BOD and at least 90 percent TSS.
It is noted from the Sept. 1973 permit application data that ammonia and
organic nitrogen loads in the final effluents are exceptionally Tow.

The COD parameter is always considered important in properly
characterizing pharmaceutical wastewater but also EPA Region II recently
asked Hoffman-LaRoche to conduct a study of the sources of TOC in the
discharge. This study was not only intended to identify TOC components
but also -to set the basis for removal of such compounds from the dis-
charge and enable effluent limitations under the NPDES permit. The
superiority of COD vs TOC or TOD is undergoing evaluation. The addition
of TOC to continuously collected BOD and COD information by the company
would seem very desirable. Review of the literature indicates that
certain reduced inorganic ions can be oxidized under the COD test giving
abnormally high results. The dichromate oxidation of sulfites, sulfides,
nitrogen and ferrous iron was suggested. Ongoing study by Hoffman-
LaRoche tentatively shows that refractory-type compounds are resistant
to decomposition in the COD and BOD tests, whereas they may be measured
by the TOC analysis. The opposite may also be true.

Assuming in the study that ultimate BOD is about 90 percent of
theoretical oxygen demand and BOD5 is about 48 percent BODULT’ the
ratios below were developed.



97

8005 0, 32

—=-—==— X (0.9 X0.48) =1.15
TOC C 12

coD 02 32

— =% =__ =2.66

TOC c 12

In turn, these ratios were compared to the ratios derived on the
wastes entering and leaving the Belvidere treatment system during 1972.

BOD/TOC con/T0C COD/BOD
Influents 0.64 - 0.88 2.32 - 2.83 3.13 - 4.35
Effluents 0.03 - 0.05 2.00 - 2.83 33.3 - 142.3

Evaluation of this data spectrum shows that:

1. The BOD/TOC ratios from the treatment system were less than
calculated values and dropped considerably with increasing waste
stabilization.

2. The COD/TOC ratios from the treatment system approximated the
calculated values and did not vary significantly between the
influent and the effluent.

3. The COD/BOD ratios for treated effluents were very high.

The Company comments that a nonbiodegradable residue will probably
remain in the effluents even after biological treatment. Even a well-
oxidized secondary sewage treatment plant effluent is shown to contain
10 mg/1 BOD, perhaps 10 to 20 mg/1 TOC, and 60 mg/1 COD. The Company
thought that somewhat more material might be present in the effluents
than in the influents that would be slightly less amenable to dichromate
oxidation (COD/TOC ratios). However, the data collected does not
warrant this conclusion. The presence of nonbiodegradable materials
and/or inorganics were said to contribute to the relatively low BOD/TOC
ratios. More data was necessary, and Hoffman-LaRoche indicated that
other analyses such as gas chromatography, thin-layer chromatography,
and spectrophotometric techniques will probably be necessary to de-
termine specific nonbiodegradable and inorganic fractions (119).

Known air pollution control measures at the Belvidere facilities
[...]
temperature level at which steam injection and/or activated sludge
reseeding was advisable. The tests were run for periods of 1, 7 and 24
hr. Drops in activated sludge treatment efficiencies were observed at
temperatures of 18 to 24°C (65 to 75°F) or below, and corrective measures
were implemented.

The sludge activity test told whether a Tow BOD reduction may be
due to the raw waste having a low oxidation rate, or the sludge itself
having poor activity. For relatively low oxidation of the waste, considera-
tion can be given to nutrient addition, adaption of the sludge to the
waste, or isolation and/or removal of the particular process waste
stream. Bench-scale activated sludge units were used in initial attempts
to discover if weekend shutdowns at the main manufacturing plant would
have a significant impact upon waste treatment (35).

The 1960's. In 1964, a large degassing and settling tank was added
to improve the solids separation in the secondary clarifier. The secondary
settler consisted of a standard peripheral feed circular tank. The
degasification chamber was added to the outer circumference of the
settler at the feed end. This operation was designed with drilled pipe
air sparging for the purposes of promoting flocculation and enhancing
the settling characteristics of the activated sludge clumps.

Also in 1964, a change was made from chlorination to pasteurization
of the treated process effluents. In this unique pasteurization
process, the turbine exhausted into a newly added barometric condenser
with the former chlorine contact chamber becoming the hot well. Steam
at 5 to 10 psig was readily available from plant operations, and was
reused in driving the condensing steam turbine. The exhaust steam, in
turn, was condensed in the barometric condenser with the treated wastewater
effluent serving as the coolant. In this process, the effluent wastewaters
were heated up to 65 to 71°C (150 to 160°F) and held for 30 min in the
hot well, thereby completing the pasteurization process (22).

) !n 1965, more aeration of the sparged turbine type was added to
existing chi]ities. Expansion of fermentation activities (primarily
ery@hromyc1n) was steadily occurring through the 1960's with the largest
additions in 1966-67. This caused a major re-evaluation of overall



101

waste handling. Fermentation wastes were said to contribute about 80
percent of the organic matter in the combined process waste streams.
The plant decided to recover spent fermentation broths and sell them as
animal feed supplements for these reasons:

1. Only spent beer drying could meet the stringent effluent
limitations expected in the future.

2. A1l materials dried would receive the equivalent of 100
percent treatment.

3. Efficiency of the existing treatment system would be
improved because of reduced BOD load to the aeration tanks
and lower hydraulic load placed on final clarification

4. There would be considerably less "excess" activated sludge
generated for final disposal

5. A marketable product would be created

6. The odor control system designed for the drying operations
could be, and was subsequently expanded to include the exist-
ing activated sludge plant, thereby solving another problem.

Processes selected for the drying of spent beers consisted of:
1. Isolation and separate collection of the spent beer streams

2. Concentration of the spent beer streams from 4 to 5 percent
solids up to 30 to 35 percent solids via triple-effect forced
circulation evaporators

3. Subsequent drying of the concentrates by steam-heated drum
dryers

4. Bulk solids storage, packaging and marketing
5. Necessary odor control

One of the more critical aspects of the beer drying operations was
odor control which constituted a major undertaking. Incineration was
considered the most feasible and effective method of destroying odors,
although carbon absorption, wet scrubbing, chemical oxidation, odor
masking chemicals, and tall stack dispersion were evaluated. The possible
incineration schemes contemplated were straight incineration at the
site, catalytic incineration at the site, and ducting of the odorous air
streams over and into the main plant steam boilers. These streams would
in effect be used as combustion air supply. The latter system proved to
be the most economical approach. The duct was designed in such fashion
to allow for future additional connection of the exhaust air from all
the fermenters and full connection from the waste treatment plant. The
combined odorous air stream was to serve as combustion air supply to



102

2 . . . .
three 60 kg/cm” (850 psig) steam boilers. This air stream would be
oxidized at boiler temperatures of 980°C (1,800°F) to 1,090°C (2,000°F).
The ducting system ran 365 m (1,200 ft) in length with a diameter varying
from 122 to 137 cm (48 to 54 in).

It was reported shortly after the incinerator ducting system had
been installed in late-1967 that not only were the fermenter exhaus?s
hooked up but also the activated sludge tanks were enclosed and their
exhausts were likewise connected to the main ducting system. Odors from
the degassing chambers and sludge holding tanks were handled similarly
(22).

Transition, 1969-71. Additional waste abatement measures from 1969
through 1971 included:

Two more aeration tanks

A second combination degassing and secondary settling tank

A 67 percent increased waste equalization capability

A centrifuge system for sludge removal

An electrostatic precipitator and necessary equipment on the
main boilers to allow for burning of waste sludge

Surface condensers to replace most barometric condensers
Major process and storm sewer renovations, extension and
modifications

~ O N BWN—

Peripheral waste recovery and abatement programs were: solvent recovery/
recycle/incineration; ammonia recovery; accidental spill control; and
solid waste disposal-recycle operations.

Separate solvent recovery systems were installed, and in 1973,
about 114 m”/day (30,000 gpd) of aniline, benzene and amyl acetate were
being recovered for reuse. Some mixed solvents are collected for sale
and some are incinerated in a smoke-free solvent burner.

Ammonia is recovered in dilute form from at least one of the chemical
manufacturing operations. It is then concentrated and sold in bulk as
fertilizer. The spill control program at Abbott incorporated unusual
design in storage units, installation of extensive diking and curbing,
and sewer separation. Contamination throughout the separate sanitary,
process, and cooling water sewer networks is monitored and recorded to
?*ggkl{oggnpoint leaking equipment, faulty sewers, and process irregularities

New Wastewater Treatment System. Presently, Abgott has three
separate wastewater drainage systems. About 1,885 m”/day (0.5 mgd) of
sanitary sewage and cafeteria wastes are discharged to the North Shore
Sanitary District North Chicago Sewerage Works. Spent cooling waters
are collected, ch]orinated,3and discharged more or less without treatment.
This flow averages 55,600 m~/day (14.7 mgd). The Company reports that
only cooling waters enter this sewer. However, as of 1972, the sewer
was also collecting drips and condensates from the first-effect spent
fermentation beer evaporator, boiler blowdowns, some floor drainage,
packing gland coolants, 1iquid effluents from wet scrubbing of air
streams, barometric condensates from the spent broth evaporation system,
and undefined tank and miscellaneous washings (103, 119).



103

As of 1972, the Company was able to meet all imposed effluent
criteria by the State and local authorities. The treatgent works as of
1973 had a reported hydraulic capacity of about 3,780 m”/day (1.0 mgd)
and an organic loading capability of 13,600 kg (30,000 1b) BOD daily
with greater than 90 percent BOD removals (16, 103, 119). This system
is described as follows:

1. Raw Waste Handling - Fermentation and chemical wastewaters are
passed through a fine bar screen, the flows and pH are re-
corded, and the wastes enter a wet well. The pH of the raw
wastes can vary from 3 to 13 in a few minutes. The wastes are
neutralized and pumped from the wet well to the equalization
basins.

2. Equalization - Two equalization basins are available, each
1,890 mg (500,000 gal), providing an effective capacity of
3,600 m” (960,000 gal) and giving 1.0 to 1.5 days detention at
average flow rates. One of these basins is divided into three
compartments and can be used for the segregation and partial
storage of potentially toxic or inhibitory chemical compounds.
Each basin is equipped with three 25 hp mixers to provide
necessary agitation during equalization and holding.

3. Aeration - The activated sludge aeration tanks consist of six
378 mé (100,000 gal) compartments. Four of the compartments
are equipped with two 50 hp sparge air turbines, and the two
remaining compartments each have a single 50 hp unit. A total
of 500 hp is available in the aeration basins. Waste retention
time is about 24 hr, excluding the sludge return volumes.
Operating temperatures are closely controlled at 38°C + 2°C,
the F/M ratio is maintained at about 0.25, and the MLVSS is
considered optimum at 8,000 to 12,000 mg/1. All the equaliz-
ation basins and the activated sludge chambers are enclosed by
a flat slab concrete covering. As described previously, a
ducting system continuously conveys the odorous exhausts from
the equalization and aeration chambers to the central boiler
house for incineration.

4. Degassing - The mixed liquors leaving the aeration tanks are
heavily entrained with fine air bubbles. Since this greatly
inhibits subsequent solids separation, degassing is necessary.
The waste stream enters a common wall degassing/launder
chamber whigh surrounds the settler and has a capacity of
about 625 m” (165,000 gal). Diffused air at the bottom of the
degassing chamber accelerates the release of entrained gases
and breaks down the foamy layer. Mean residence time in the
chamber is about 8 hr at high hourly flow rates.

5. Final Settling - Two 18 m (60 ft) diameter sgcondar¥ clarifiers
can provide a surface overflow rate of 1.3 m~/day/m~ (180
gsfd). Sludge return rates of up to 15,100 1/min (4,000 gpm)




104

are possible to the aeration basins, although sludge return is
usually maintained at 500 percent of the effluent rate.

Excess sludges are sent to a pair of sludge centrifuges
hand1ling about 570 1/min (150 gpm).

6. Pasteurization - Pasteurization at 66°C (150°F) and 20 min
wastewater detention offers three distinct advantages over
chlorination: a) a more positive coliform control can be
maintained; b) a potential safety hazard that chlorine pre-
sents can be eliminated; c) lower operating cost. The chlor-
ine equipment was retained on an emergency standby basis.

7. Spent Beer Recovery - Spent beers are concentrated via mul-
tiple-effect evaporators to a 30 percent solids concentra-
tion. The resulting thick syrup is shipped in tank cars and
sold as an additive in chicken feeds. Excesses are incin-
erated in plant boilers. Although Abbott had previously
installed driers, operating problems were experienced and
drying was discontinued.

Abbott Labs reported achieving an average overall BOD removal of 94
percent throughout 1971, 95 percent in 1972, and 96 percent removal
through the early part of 1973. The spent beer recovery program was
judged largely responsible in achieving BOD removals greater than 95
percent.

In 1972, the process wastes averaged 2,270 m3/day (600,000 gpd) and
had a population equivalent of about 100,000 persons ~6,800 to 9,100 kg
(~15,000 to 20,000 1b) BOD/day. Waste characteristics were given as
follows (103): ‘

Parameter 3 Flow BOD TSS TDS pH
(m°/day)(mgd)  (mg/1)  (mg/1) (mg/1)
Chemical wastes 990 0.262 2,520 510 5,690 5.4
Fermentation
Wastes 1,180 0.312 3,620 1,660 3,590 6.7
Combined 2,180 0.575 3,120 1,140 4,620 6.1

Abbott calculates that their recycling and recovery operations in 1972
were responsible for reclaiming waste materials having a population
equivalent of about 300,000 persons ~23,000 to 27,000 kg (~50,000 to
60,000 1b) BOD/day: Quality data on the combined treated process plus
cooling water flows after final chlorination for July through Dec. 1972
are shown below:



105

Actual Concentration

1972 State Effluent

Parameter (mg/1) Standards
(mg/1)

BOD 16 20

TSS 20 25

TDS 400 750

Phosphorous, P 0.6 1.0

Phenolics 0.02 0.3

Coliforms, counts/100 mil 11 400

Mercury 0.0003 0.0005
7.5 units 5-10 units

pH 3
Flow m”/day (mgd) 56,800 (15.0)

Waste treatment performance data compiled from Monthly Summary
Sheets submitted by the Company to the State are given in Tables VIII-1
and VIII-2 for Jan. 1972 through Dec. 1973. Steadily improving waste
removal efficiencies are apparent. The overall BOD and TOC removais for
1972 averaged 94.6 percent and 86.0 percent, respectively. In 1973, the
average BOD and TOC reductions were 96.7 percent and 83.0 percent,
respectively. In some months in 1973, BOD reductions approached and
even exceeded 98.0 percent. If the spent fermentation beers going to
the evaporators are considered an equivalent part of the process waste
Toads, average BOD reductions for 1972 and 1973 would be 97.8 percent
and 98.7 percent respectively for the two years. These recovered beers
are thought to have a BOD load potential of 9,070 kg (20,000 1b) BOD/day
or greater. Percentage removals of total suspended solids were below
desired levels, although average removals were still in the 71 to 74
percent range. Significant carryover and entrainment of gases within
the mixed liquors leaving the aeration basins is likely yet occurring.
If spent fermentation beers were accounted for as part of the TSS raw
waste loads, reduction of equivalent raw loads may have easily exceeded
80 percent.

The technical feasibility of incinerating excess biological sludges
in the coal-fired boilers had been previously demonstrated but volumes to
be disposed of by this means were originally too large. A continuous
feed disk nozzle cengrifuge consistently produced a 5 percent concentrated
sludge feed at 358 m~ (100,000 gal)/week to the boilers. Based upon a
rate of 30,000 m” (7.8 million gal) of sludge being incinerated yearly,
Abbott calculated incremental costs as $219,300 or $28.10 per 1,000 gal
of sludge incinerated. This boiler system operating at 980°C (1,800°F)
or above was found to be a most efficient method for eliminating both
process odors as well as the sludges (16,103,119).

The summary data show that from 1972 to 1973 hydraulic and organic
loadings increased from 8 to 16 percent, and a similar trend may be
Tikely in 1974. This indicates that production may be exceeding the
available capacity of the treatment works. Ammonia and phosphate loads
in the combined effluents are quite low. Mercury may be approaching
marginal conditions and arsenic concentrations during certain months are



Table VITI-T
Influent and Effluent Loadings Through Biological Treatment Works
Abbott Laboratories, North Chicago, I11., 1972-1973

901

BOD T0C 1SS

Flow Influent Effluent Redej Influent Effluent RedE/ Influent Effluent Redéf
Month  (n3/day)(mgd) (kg/day)(1b/day) (kg/day)(1b/day)2/(%) (kg/day)(1b/day) (kg/day)(1b/day) (%) (kg/day)(1b/day) (kg/day)(1b/day) (%)
1972
Jan 2,020 0.534 5,770 12,730 283 625 951 - - - - - 2,390 5,270 676 1,490 71.7
Feb. 2,180 0.577 5,790 12,760 249 549 95 7 3,220 7,110 390 852 88.0 2,330 5,140 380 838 83.7
Mar. 2,080 0.549 6,530 14,400 340 751 94.8 3,210 7,075 493 1,086 84.7 2,300 5,080 713 1,571 69.1
Apr - - - - - - - - - - - - - - - - -
May 2,240 0593 8,300 18,310 525 1,158 93.7 4,140 9,120 552 1,217 86.7 2,230 4,915 1,100 2,435 50.5
June 2.340 0 619 7,150 15,760 365 806 94.9 4,170 9,200 548 1,209 86.9 2,350 5,190 708 1,560 69.9
July 2,100 0.555 7,120 15,700 111 908 94 2 3,810 8,410 498 1,098 86.9 3,100 6,830 563 1,241 81 8
Aug 2,310 0 610 7,340 16,190 489 1,079 93.3 4,680 10,320 503 1,110 89.2 3,300 7,270 654 1,441 80 2
Sept 2,340 0 619 8,650 19,070 466 1,028 94.6 4,960 10,930 810 1,787 83.7 2,690 5,925 645 1,421 76.0